
63$5(�3$576�/,67
��������

,77�)O\JW�3URGXFWV

Date: January 26, 1998
Page: 1 (5)
Issued by: MBE Wade
'(120,1$7,21 3$57�12 $9$,/$%/(�$6���������� ,7(0�12
63$5(�3$57

LIFTING HANDLE 3059900 YES 1
SLEEVE                      3060000   YES              1.1
HEX. HEAD SCREW 843402   YES              2
CONNECTION PLATE 4266700   YES              3
CONNECTION PLATE 4267100   YES              3
CONNECTION PLATE 5502400   YES              3
INSTRUCTION PLATE 3407100   YES              4
DATA PLATE 4383700   YES              5
EXPORT PLATE 2745200   YES              6
DRIVE SCREW 822088   YES              9
MOTOR CABLE 940931   YES              10

NSSHÖU3X6+3X6/3E+3X1,5 ST
MOTOR CABLE 942056   YES              10

SUBCAB 750V RN 4G6+2X1,5MM2

MOTOR CABLE  942060   YES              10
SUBCAB 750V RN 4G4+2X1,5MM2

MOTOR CABLE  942080   YES              10
SUBCAB 750V RN 7G4+2X1,5MM2

MOTOR CABLE  942082   YES              10
SUBCAB 750V RN 7G2,5+2X1,5MM2

MOTOR CABLE 942106   YES              10
SUBCAB  10AWG/3-2-1-GC

LEAD THROUGH   4414600   YES              26.1
ENTRANCE FLANGE 6192801   YES              14
O-RING                       827464   YES              14.1

54.5X3.0-NBR
CABLE ENTRY    835625, (20)-24 MM YES              15
CABLE ENTRY    835626, (22)-26 MM YES              15
SEAL SLEEVE   845619, (20)-22 MM YES              16
SEAL SLEEVE 845620, (22)-24 MM YES              16
SEAL SLEEVE 84562,  (24)-26 MM YES              16
SEAL SLEEVE  3369203, (20) - 24MM YES              16.1
SEAL SLEEVE 3369207, (22) - 26MM YES              16.1
WASHER 824060   22,5X35X2 YES              17
WASHER   824061   24.5X35X2 YES              17
WASHER   824062   26.5X35X2 YES              17
SCREW 817344 YES 22
SCREW 817375 YES 22
EARTHING SCREW 2480200   YES              25
TERMINAL BOARD  835375   YES              26
TERM.L BOARD UNIT 2816800   YES              26
TERM.L BOARD UNIT 5567200   YES              26
ENTRANCE COVER  6192901   YES              28
BEARING HOUSING 6192601   YES              29
3037.2
F:\USER\FAS106\WORD\MBE\DLIST690.DOC



63$5(�3$576�/,67
��������

,77�)O\JW�3URGXFWV

Date: January 26, 1998
Page: 2 (5)
Issued by: MBE Wade
'(120,1$7,21 3$57�12 $9$,/$%/(�$6������������ ,7(0�12
63$5(�3$57

STUD   6390100   YES              31
HEXAGON NUT 822450, 1/4” UNC YES              32
HEXAGON NUT  822453, 1/2” UNC YES              32
HEXAGON NUT  822359, M12 YES              32.1
WASHER 823521   YES              33
O-RING    827499   YES              34
 259.3X5.7 NBR
O-RING   827490   YES              35
 184.3X5.7 NBR
OUTER CASING   6192300   YES              37
O-RING  827493   YES              38
 199.3X5.7-NBR
HEXAGON SCREW 815196   YES              39

3/8” UNC
CONNECT.N FLANGE 6193300   YES              40
U-RING      2751700   YES              41
HOSE        940665   YES              42

3" 0,34MPA; PVC
HOSE  940666   YES              42

4" 0,32MPA; PVC
HOSE CLAMP 823133   YES              43
HOSE CLAMP   823136   YES              43
DISCH.CONNECTION 6193400   YES              44
DISCH. CONNECTION 6193401   YES              44
DISCH. CONNECTION 6214700   YES              44
STUD     810216   YES              45

1/2”UNCX60MM
O-RING  827492   YES              52

194.3X5.7-NBR
O-RING  827795   YES              54

52.5X3.0-1 NBR
BALL BEARING  833245   YES              55

6205 RS1 25X52X15
STATOR HOUSING 6192401   YES              56
SHAFT UNIT   2752604   YES              57
SHAFT UNIT  5792000   YES              57
STATOR 19-16-2A 5792110   YES              58
STATOR 19-13-2F 6239401   YES              58
STATOR 19-13-2F 6239402   YES              58
STATOR 19-13-2F 6239405   YES              58
STATOR 19-13-2F 6239406   YES              58
STATOR 19-13-2F 6239407   YES              58
STATOR 19-13-2F  6239408   YES              58
STATOR 19-13-2F 6239409   YES              58
3037.2
F:\USER\FAS106\WORD\MBE\DLIST690.DOC



63$5(�3$576�/,67
��������

,77�)O\JW�3URGXFWV

Date: January 26, 1998
Page: 3 (5)
Issued by: MBE Wade
'(120,1$7,21 3$57�12 $9$,/$%/(�$6�������� ,7(0�12
63$5(�3$57

PROTECTIVE DISC 4772300   YES              58.1
BEARING COVER 6192501   YES              59
STUD  810156, 1/4”UNCX40 YES              61
STUD   810214, 1/2”UNCX50 YES              61
SUPPORT WASHER 824413, 35X45X2.5 YES              64
BALL BEARING 833709   YES              65
 3307 E C3 35X80X34.9
O-RING  827504   YES              66
 319.3X5.7 NBR
RETAINING RING 825903, SGA 25 YES              67
PARALLEL KEY 806982   YES              68
 6H7X6H7X50 MM
BEARING HOUSING 6192701   YES              82
O-RING   827495   YES              83
 219.3X5.7-NBR
BEARING HOUS. 6193200   YES              84
DIFFUSER COAT. 6193100   YES              85
DIFFUSER COAT.  6214500   YES              85
STRAINER   3452000   YES              86
STRAINER COMPL. 6222300   YES              86
SUCTION COVER 6193000   YES              89
SUCTION COVER   6214600   YES              89
SUCTION COVER    6353900   YES              89
ANTIROT.N DEVICE 3452101   YES              92
ANTIROT.N DEVICE 6222100   YES              92
HEX. HEAD SCREW 814082, M6X16 YES              93
SPRING WASHER 824858   YES              94
HEXAGON NUT 822356   YES              95
WASHER      2470000   YES              96
WASHER   2470001   YES              96
IMPELLER NUT 1922002   YES              97
IMPELLER     2752200   YES              98
IMPELLER  2752202   YES              98
IMPELLER   5208200   YES              98
IMPELLER     5208201   YES              98
GROOVED PIN  805149   YES              99
INSPECTION SCREW 2819800   YES              100
O-RING  827390   YES              101

19.2X3.0 NBR
MECHANICAL SEAL 5013804   YES              102
STUD     2753900   YES              106
SLEEVE    3452400   YES              109
SOC.T HEAD SCREW 821026, 1/4”UNC YES              117
DIFFUSER DISC 2885702   YES              118
3037.2
F:\USER\FAS106\WORD\MBE\DLIST690.DOC



63$5(�3$576�/,67
��������

,77�)O\JW�3URGXFWV

Date: January 26, 1998
Page: 4 (5)
Issued by: MBE Wade
'(120,1$7,21 3$57�12 $9$,/$%/(�$6������������ ,7(0�12
63$5(�3$57

IMPELLER    6339800   YES              119
IMPELLER   3832104   YES              119
IMPELLER  3832105   YES              119
IMPELLER   5202900   YES              119
IMPELLER  5202901   YES              119
IMPELLER   3832204   YES              120
IMPELLER      3832205   YES              120
IMPELLER       5202800   YES              120
IMPELLER       5202801   YES              120
IMPELLER   6340300   YES              120
WASHER    2504800   YES              123
WASHER  2504801   YES              123
DIFFUSER DISC 2776301   YES              127
DIFFUSER DISC 6340800   YES              127
O-RINGS KIT   803254   YES              800
ZINC ANODE SET  4542221   YES              801

PARAFFIN OIL   901752   YES              901
����/,75( MOBIL OIL WHITEREX 309

BEARING GREASE  841440   YES               902
 KIT (ESSO UNIREX N3 IN 2 TUBES + GREASE-GUN)
3037.2
F:\USER\FAS106\WORD\MBE\DLIST690.DOC



63$5(�3$576�/,67
��������

,77�)O\JW�3URGXFWV

Date: January 26, 1998
Page: 5 (5)
Issued by: MBE Wade

3037
F:\US
33

32

86

32

32

96

96

123

97
120
117

127

118

117

119

54
55

57

60

59
60

68

64
65

61
67

82

100
99

32

32
109

96
98
61

89

32

86

32

93

92

85

84

25

1

28
1.1 2

29 35
32.1

37

66

58

31

52

34

56

32

38

32 40 45

9
5

58.1

41

42

43

44

97

102

102
106

101

101

100

83

10

17
16
17

61

14

15

14.1

39

25
26

26

22

26.1

32.1

93.1

16.1

26

6

HT MT

BASIC REPAIR KIT

900
O-RING KIT

800
.2
ER\FAS106\WORD\MBE\DLIST690.DOC


